



CERTIFIED GRADATION TEST REPORT

County _____
 Project _____
 Contractor _____
 Contract No. _____
 Design _____
 Date _____ Report No. _____

- Certified Sample
- Production Verification Sample
- Stockpile Verification Sample

_____ Tons Taken From Approved
 W.H.S. Certified And Verification Gradations Performed
 At Time Of Production On File. Quality Tests Met
 Requirements Of Iowa D.O.T. Standard Specifications

Source Name _____ T-203A No. _____ Source Location _____ Sec. _____ Twp. _____ Range _____ County _____
 Specification No. _____ Material _____ Class _____ Gradation No. _____ Beds _____
 Material Producer _____ Destination _____ Sampled At _____

Date Sampled	Sample Identification	Sampled By	Tested By	Sieve Analysis										Percent Passing				Other Test Results			
				1.00 (26.5mm)	3/4 in. (19mm)	0.50 (13.2mm)	3/8 in. (9.5mm)	No. 4 (4.75mm)	No. 8 (2.36mm)	No. 16 (1.18mm)	No. 30 (600µm)	No. 50 (300µm)	No. 100 (150µm)	No. 200 (75µm)					Comp.	Tons	
*Production Limits			Max.																		
			Min.																		
Average of Gradations																					

Note to County and Resident Engineers--If County or Project Number is incorrect, please notify Inspector and Ames Office Promptly. Corrected Reports will be issued.

Comments _____

ESTIMATED QUANTITY _____ Tons
 TOTAL PREVIOUSLY CERTIFIED _____ Tons
 TOTAL CERTIFIED TO DATE _____ Tons
 CERTIFICATION NUMBER _____
 Reported By _____
 Representing _____

*AGREED by the contractor/producer